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30.000 MHz 1.000 GHz 1,000 MHz 887.25385 MHz -45.34 dBm -32.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -45.20 dBm -32.20 dB
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LTE Band 2 / 20MHz
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0016
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0007
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG230412B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.10 6.06 6.75 PASS
Sporton International Inc. (Kunshan) Page Number : AB3 of A125

TEL : +86-512-57900158
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LTE Band 5/ 10MHz
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Conducted Band Edge
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_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 d8 20 dBm
30de 30 dBm
-40 dBm -40 dBm
-50 dBm I —-"L 50 dBm I —-‘L,
o
i o= S
60 dBm—{— -50 dBm
I
70 dB 70 dBm
80 ds -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 512.45002 MHz ~64.14 dém 5114 de 30.000 MHz 815.000 MHz 100.000 kHz 512.45002 MHz ~64.56 dBm -51.56 dB
£60.000 MHz 1.000 GHz 100.000 kHz 865.80420 MHz -63.64 dém -50.64 d& 860.000 MHz 1.000 GHz 100.000 kHz 936.71329 MHz -63.73 dém -50.73 B
1.000 GHz 3.000 GHz 1.000 MHz 1.54903 GHz -42.52 dBm -29.52 d 1.000 GHz 3.000 GHz 1.000 MHz 1.65908 GHz -43.28 dBm -30.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -48.08 dém -35.08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -49.49 dBm -35.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.83204 GHz -54.70 dém -41.70 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85954 GHz -54.45 dBm -41.45 0B
aeg v - -
L J J [ L L J -
: 10.JUN.
Highest Channel / QPSK
Spectrum ||:|:|1
Ref Level 0.00 dém  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100
®1 AvgPwr
Limit ¢heck PABS
.10 M,,Lt—.' SPURIOUS | INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm ol
e 1 e L‘-
MM
-60 dBm
»
-70 dBm
-B0 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -64.55 dBm -51.55 dB
860,000 MHz 1.000 GHz 100.000 kHz 980,34965 MHz -63.69 dBm -50.69 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -41.53 dBm -28.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -48.07 dém -35.07 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.82204 GHz -54.53 dBm -41.53 dB
. J [
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LTE Band 5/ 10MHz
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Lowest Channel / QPSK Middle Channel / QPSK
Spectr =( sp k=
Ref Level 0.00 d8m  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 4.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 d8 20 dBm
30de 30 dBm
-40 dBm -40 dBm
-50 dBm IJF —--—‘L- 50 dBm L —_JL.,.
L
b O P it
60 dBm—— -50 dBm
I—"
70d8 70 dBm
80 ds -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62604 MHz ~63.00 dém -50.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.05772 MHz ~64.56 dBm -51.56 dB
£60.000 MHz 1.000 GHz 100.000 kHz 947.06294 MHz -63.62 dém -50.62 d& 860.000 MHz 1.000 GHz 100.000 kHz §97.41259 MHz -63.56 dBm -50.56 B
1.000 GHz 3.000 GHz 1.000 MHz 1.54953 GHz -43.12 dBm -30.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -43.31 dBm -30.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -48.18 dém -35.18 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -49.14 dBm -35.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.78905 GHz -54.65 dém -41.65 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.81405 GHz -54.60 dBm -41.60 dB
aeg v - -
L J J [ L L J -
: 10.JUN. 19
Highest Channel / QPSK
Spectrum ||:|:|1
Ref Level 0.00 dém  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100
®1 AvgPwr
Limit ¢heck PABS
.10 M,,Lt—_' SPURIOUS | INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm - “-“L"
e . S aida
g st ort]
-60 dBm
»
-70 dBm
-B0 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -64.62 dBm -51.62 dB
860,000 MHz 1.000 GHz 100.000 kHz 954, 47552 MHz -63.65 dBm -50.65 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -43.69 dém -30.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -48.51 dBm -35.51 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.90652 GHz -54.56 dBm -41.56 dB
. J [
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0021
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0014

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0012
20 Battery End Point 0.0011

Note: Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.
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s=amranas. FCC RF Test Report Report No. : FG230412B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.52 5.48 6.23 PASS
Sporton International Inc. (Kunshan) Page Number 1 A84 of A125
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Report No. : FG230412B

LTE Band 17 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 24.80 dém  Offset +.80 d&
att 3006 AQT _ pms @ RBW 10 MHz

[@15a View

5
0.01 . —
; 1
§ S
\\
10 Y
ﬁ\ N
1€-0 ‘Il
160 |

lcF 710.0 MHz

Maan Pwr + 20.00 dB

Complementary Gumulative Distribution Function

samples: 130000

Mean | pPeak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 22.02dém | 27.05 dém 5.03 db 2.43 d8 3.57 dB 4.52 db 4.64 dB
U ] (TR

Middle Channel / Full RB/ 16QAM

=

Spectrum

RefLevel 24.00 dom  Offset 4.0 d&

Att 30 0B AQT 2 ms @ RBW 10 MHz
@153 view

lcF 710.0 MHz

Maan Pwr + 20.00 dB

Complementary Gumulative Distribution Function

samples: 130000

Mean | pPeak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 21.01dém | 27.06 dém 6.06 dB 3.10 dB 484 dB 5.4 dB 5.60 dB
U ] [T

Middle Channel / Full RB/ 64QAM

=

Spectrum

RefLevel 24.00 dom  Offset 4.0 d&

Att 30 0B AQT 2 ms @ RBW 10 MHz
@153 view

0.01 =
Y -
E-O: .

164 v

\ 3

4 \
1E-0 s

i

1E-0! )

lcF 710.0 MHz

Maan Pwr + 20.00 dB

Complementary Gumul

lative Distribution Function samples: 130000

Mean | pPeak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.95dém | 27.04 dém 7.08 dB 3.15 d8 5.19 dB .23 db 6.78 db
U ] [T
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 17 : 26dB BW(MHz)
10MHz

QPSK
9.77

16QAM
9.73

Spectrum = Spectrum =
Ref Level 24.90 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.00 dom  Ofset 460 db @ RBW 300 kHz
lo At 30de SWT 126ps ® VBW 1MHz  Mode Auto FFT o Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
o 7 Mi[1] 17.84 dBm o8 dom M1 Mi[1] 17.32 dBm
2048 - T N 708.3620 MHz anda Y P S 709.2610 MHz
I e i \ T N e \
26.00 dp| P A, o RdB = My, 26.00 dB)
0d8 “ 9.770000000 MHz| 0 d | Bw Y 9.730000000 MHz|
0 dBm 7" Q factor 72.5 0 dem 7 Q factor \’ 72.9
10 Y ! 10 1 ¥
! \ / Y
[ \
/ \ . !
-z0 = - 7 s
=l g o~ i 2
30 d 30 d =
40 -40
50 d 50 d
60 -60
04 70 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 708,362 MHz 17.84 dBm ndB down 9.77 MHz M1 1 709.261 MHz 17.32 dém ndB down 9.73 MHz
T 1 T05. 145 MHz -8.20 dbm nde. 26.00 d& T 1 705,085 MHz -8.20 dBm nde. 26.00 d&
T2 1 714,915 MHz -7.83 den Q factar 72.5 T2 1 714,815 MHz -9.12 dam Q factar 72.9
- v v v
L . - L . -
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Occupied Bandwidth

Mode

LTE Band 17 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.01

8.95

Spectrum = Spectrum =
Ref Level 24.00 dém  Offset +.00 db @ RBW 300 kHz RefLevel 24.60 dom  Offset .00 db e RBW 300 kHz
lo At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
P M1 Mi[1] 17.76 dBm o8 dom ¥ Mi[1] 16.85 dBm
2048 L. o e~ 700.3210 MHz anda . s - 709.5200 MHz
o den OBy 9.010989011 MHz o dan AN Sy 8951048951 MHz
/ \ | Y
0 dem + \“ 0 dem 1 |
Lo / | 104d | |
{ \ ! 1
| Y / \
o e ~ . 20 o -
30 d — 30 db —
-an -a0
S0 d 50 d
60 -60
70 d 70 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 709,321 MHz 17.74 dBm M1 1 709.52 MHz 16.85 dém
Ti i 7055045 MHz 11.66 dém Oce Bw ©.010989011 MHz T1 1 705.5245 MHz 10.30 dém Oce Bw 5951048951 MHz
T2 1 714 5155 MHz 10.81 dBm T2 1 714.4758 MHz 9.4 dar
7 i
L . - L L . -
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12B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auta Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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0 d!éﬁm bPURIOUS_| INE_ABS PABS | ine _$PURIOUS_LINE_ABS | ﬂl
10 dBm i \ 10 deém " ‘\
ode 0 dem I
I‘ WI ] H
-10 dBm : 10 dB —l
SFURTOUS. INE 703 ] ||
-20 dBm + \ -20d
30 dem T fﬂ -30 dém il & %
40 dem /1 | \ J\lqﬂ\ A I l ﬁ.)‘f \'\
|/ o \‘ e / N7 Y N
-~ / ’ | MM b8 [
-50 dBm I 50 dBm—4 - - —
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Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -32.73 dBm -19.73 de 711.000 MHz 716,000 MHz | 100.000 kHz 715.65784 MHz 21,37 dBm -8.63 dB
703.900 MHz 704.000 MHz 30.000 kHz 703,99885 MHz -25.25 dBm -12.29 dB 716,000 MHz 716,100 MHz 30.000 khz 716.00035 Mhz -22,57 dém -11.97 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.32218 MHz 21.33 dBm -8.67 d& 716,100 MHz 725,000 MHz 100.000 kHz 71610445 MHz -29,18 dBém -16.18 dB
—
) J ] ] ]
Date: 3
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum x| Spectrum v
Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dbm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
imit ¢heck PASS | SPURIHE CHBEKABS_ PA
2U agm—j
20 d!éﬁm EPURIOUS_JLINE_ABS paBs Fm _$PURIOUS_}) INE_ABS_| PA
10 dBm 10,d8m
S wz\um-w»'--J\W“-'v---*1 N Pt A A e e m-«\\
ode lf‘u | d,.n \
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
630.000 MHz 703.900 MHz 100.000 kHz 703.86528 MHz -28.28 dBm -15.28 d& 711.000 MHz 716,000 MHz 100.000 kHz 711.38212 MHz .03 dBm ~21.07 dB
703.900 MHz 704,000 MHz 30.000 kHz 703,99915 MHz -30.30 dBm -17.30 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00524 MHz 2961 dem “16.61dB
704.000 MHz 709.000 MHz 100.000 kHz 707.67383 MHz 3.08 dBm -21.92 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.63 dBm -15.63 dB
T - —
1 L] (]
L J
Date: 0.JUN.2022 21:16:53

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : UZ7ET45CA

Page Number : A88 of A125




SPORTON LAB.

FCC RF Test Report

Report No. : FG230412B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum x| Spectrum v
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvaPwr
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650.000 MHz 703,900 MHz 100.000 kHz 703,99306 MHz -32.95 dBm -19.95 de 711.000 MHz 716,000 MHz 100.000 kHz 715.64286 MHz 20,08 dbm EREET)
703.500 MHz 704,000 MHz 30.000 kHz 703,55985 MHz -25.87 dBm -12.87 d8 716,000 MHz 716,100 MHz | 30.000 kHz 716.00255 MHz -25.21 dém -12.21dB
704.000 MHz 709.000 MHz 100.000 kHz 704.33217 MHz 20.86 dBm -9.14 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -20.95 dBm -16.95 dB
—
T
] ] [ ) ]
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
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690.000 MHz 703.900 MHz 100.000 kHz 703.79585 MHz -28.37 dBm -15.37 dB 711.000 MH= 716,000 MHz 100,000 FH= 71107652 WA= =23 dom 20,7708
703.900 MH2 704.000 MHz 30.000 kHz 703.99535 MHz -31.10 dBm -18.19 dé 716.000 MHz 716.100 MHz 30.000 kHz 716.01024 MHz -31.61 dBm -18.81 dB
704.000 MHz 709.000 MHz 100.000 kHz 708.10340 MHz 7.40 dem -22.50 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -20,10 dém -16.10 dB
Y —
)i [ [ ] (]
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